
 

THE PEOPLE’S COMMITTEE OF KIEN GIANG PROVINCE 
THE SOCIALIST REPUBLIC OF VIETNAM 
 

 

 
PREPARATORY SURVEY 

ON 
WATER SUPPLY AND SEWERAGE 

SYSTEM PROJECT 
IN PHU QUOC ISLAND 

IN THE SOCIALIST REPUBLIC OF 
VIETNAM 

 

FINAL REPORT 
VOLUME II 

MAIN REPORT 
 

 

 
 

JULY 2013 
 

JAPAN INTERNATIONAL COOPERATION AGENCY  
(JICA) 

KOBELCO ECO-SOLUTIONS CO., LTD. 
NIHON SUIDO CONSULTANTS CO., LTD. 



 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

VOLUME I:  EXECUTIVE SUMMARY 
VOLUME II: MAIN REPORT 
VOLUME III: SUPPORTING REPORT (ANNEXES) 
 

 
 

EXCHANGE RATE (data as of February 2012) 
USD 1 ＝ JPY 76.6 
USD 1 ＝ VND 20,703 
VND 1 ＝ JPY 0.0037 

 
[...]
- BOD5 :  36  g/capita/day 
- SS :  41 g/capita/day 
- T-N :   7 g/capita/day 
- T-P :  1.1 g/capita/day 

 
3)  Design Daily Average Wastewater Flow 
As explained in “2.2.3 Estimating Sewage Quantity and Influent Quality”, the various sewage 
quantities in 2030 are calculated as a percentage of the average daily water consumption as 
shown in the following table.  

(1) Daily Average Water Consumption 150 L/capita/day  Formula 

(2) Domestic Wastewater  120 L/capita/day  (1)×80% 

(3) Public and commercial wastewater 12 L/capita/day  (2)×10% 

(4) Small industry wastewater  12 L/capita/day  (2)×10% 

(5) Infiltration 12 L/capita/day  (2)×10% 

(6) Design Daily Average Wastewater Flow 156 L/capita/day (2)+(3)+(4)+(5) 

 
4)  Influent Quality 
Each influent quality is calculated as shown in the Table 3-2-3-4, by applying the 
aforementioned formula. 

Table 3-2-3-4 Influent Quality 
Quality g/capita/day L/capita/day mg/L Adoption

BOD5 36 156 231 230

SS 41 156 263 260

T-N 7 156 45 45

T-P 1.1 156 7.1 7

Source：JICA Survey Team 

 
 
 



 
 
 
  
                                        FINAL REPORT 
 

3-35 

 

3.2.4  Sewage Treatment  
(1) Site of Sewage Treatment Plant 
The sewage treatment plant (STP) of about 48 ha is planned to be located in a part of a farming 
area in Ong Lang Beach Eco-Resort shown in Table 3-2-4-1. The building plan has not been 
made. It is important to select the treatment method to minimize the physical footprint for the 
facilities. 
 
A site on the road on the west side is selected for the STP because this location would have 
minimal impact on the development of the farming area. 

 
Figure 3-2-4-1  Land Use Plan of Ong Lang Beach Eco-resort Development 

 

 

Farming Area for Tourism
Area: 47.89ha 



 
 
 
  
                                        FINAL REPORT 
 

3-36 

 

 
Figure 3-2-4-2  Candidate Site for Duong Dong STP 

 

(2)  Sewage Treatment Process 

1) Important Considerations 
The STP must comply with the following key regulatory requirements the: 

- Effluent quality 

- Buffer zone  
 
Effluent quality requirements are specified in the Vietnamese National Technical Regulations on 
Domestic Wastewater (QCVN 14-2008/BTNMT). The regulations are indicated in Table 
3-2-4-1. 
 

Table 3-2-4-1  National Technical Regulations on Domestic Wastewater 
 
 
 
 
 
 
 
 
 
 
 
 
 

Remarks: 
- Column A regulates the value C of polluted parameters used for calculating the maximum allowable value in 

domestic wastewater when discharging into rivers/pools which are used for water supply purposes (having 
water quality similar to column A1 and A2 in National technical regulation on surface water quality). 

- Column B regulates the value C of polluted parameters used for calculating the maximum allowable value in 
domestic wastewater when discharging into rivers/pools which are not used for supplying water purpose 
(having water quality similar to column B1 and B2 in National technical regulation on surface water quality or 
water near the sea).  

 
The receiving water body is a small river in the area to be developed. Because the effluent is 
discharged into a water body that is not used for drinking water, category B is applicable for this 

No Parameters  Unit A B 
1 pH    - 5 – 9 5 - 9 
2 BOD5 (20 0C) mg/l 30 50 
3 Total suspended solids (TSS) mg/l 50 100 
4 Total dissolved solids mg/l 500 1000 
5 Sulphur (counted following H2S) mg/l 1.0 4.0 
6 Ammonium  (counted following N) mg/l 5 10 
7 Nitrate (NO3

-)(counted following N) mg/l 30 50 
8 Oil and grease mg/l 10 20 
9 Total surface activated substances mg/l 5 10 

10  Phosphate (PO4
3-) (counted following P) mg/l 6 10 

11 Total Coliforms MPN/100 ml 3,000 5,000 



 
 
 
  
                                        FINAL REPORT 
 

3-37 

 

STP. The effluent could be of higher quality to meet the surface water quality for public water 
body because there is no dilution in the small river which has a low maintenance flows.  
 
The Vietnamese surface water quality requirements are specified in the National Technical 
Regulations on Surface Water Quality, QCVN08-2008/BTNMT. 
 
The regulations are presented in Table 3-2-4-2. 
 

Table 3-2-4-2  National Technical Regulations on Surface Water Quality 
Limitation values 

A B No. Specifications Unit 
A1 A2 B1 B2 

1 pH  6-8.5 6-8.5 5.5-9 5.5-9 
2 Dissolved oxygen (DO) mg/l ≥ 6 ≥ 5 ≥ 4 ≥ 2 
3 Total of suspended solid   (TSS) mg/l 20 30 50 100 
4 COD mg/l 10 15 30 50 
5 BOD5 (20o C) mg/l 4 6 15 25 
6 Ammonia (NH+ 4) (to be calculated as N) mg/l 0.1 0.2 0.5 1 
9 Nitrite (NO- 

2) (to be calculated as N) mg/l 0.01 0.02 0.04 0.05 
10 Nitrate (NO- 3) (to be calculated as N) mg/l 2 5 10 15 
11 Phosphate (PO4

3-) (to be calculated as P) mg/l 0.1 0.2 0.3 0.5 
24 Total of oils and grease mg/l 0.01 0.02 0.1 0.3 
32 Coliform MNP/100ml 2,500 5,000 7,500 10,000

Remarks: The surface water is classified to evaluate and control water quality for different purposes’ water 
utilization: 

A1 – it is good for domestic water supply and others like A2, B1 and B2. 
A2 – it is used for domestic water supply but it must be applied the suitable treatment technologies; to preserve 

aquatic animals and plants or other purposes like B1 and B2. 
B1 – it is used for irrigation or other purposes requiring similar water quality or other purposes like B2. 
B2 – it is used for sea traffic and other purposes with the requirement of low quality water. 

 

The reuse of effluent for domestic water supply and irrigation is not considered in this plan. 
Therefore, the effluent should meet Category B2 shown in Table 3-2-4-2. Based on the above 
two regulations, the design effluent quality is set as shown in Table 3-2-4-3. 
 

Table 3-2-4-3  Design Effluent Quality 
No. Specifications Unit Design Effluent  
1 pH  5.5-9 
2 Dissolved oxygen (DO) mg/l ≥ 2 
3 Total of suspended solid   (TSS) mg/l 50 
4 COD mg/l 50 
5 BOD5 (20o C) mg/l 25 
6 Ammonia (NH+ 4) (to be calculated as N) mg/l 1 
9 Nitrite (NO- 

2) (to be calculated as N) mg/l   0.05 
10 Nitrate (NO- 3) (to be calculated as N) mg/l 15 
11 Phosphate (PO4

3-) (to be calculated as P) mg/l 0.5 
24 Total of oils and grease mg/l 0.03 
32 Coliform MNP/100ml 3,000 

 
The buffer zone for the STP is specified in QCVN 07-2010/BXD. The values are presented in 
Table 3-2-4-4. 



 
 
 
  
                                        FINAL REPORT 
 

3-38 

 

 

Table 3-2-4-4  National Technical Regulations on Domestic Wastewater 
Buffer zone (m) based on capacity (×1000m3/day) No. Items 
< 0.2 0.2 － 5 5 － 50 >50 

1. Pumping Station 15 20 25 30
2. Sewage treatment plant  

a. Physical treatment (combine with Sludge 
drying bed) 

100 200 300 400

b. Biological treatment (combine with Sludge 
drying bed) 

100 150 300 400

c. Biological treatment without Sludge drying 
bed (combine with Sludge drying 
equipment, Sludge treated equipment) 

10 15 30 40

d. Underground sewage filter yard 100 150 300 500
e. Sewage farming 50 200 400 1,000
f. Biological pond 50 200  
g. Sewage Oxidation channel 50 150  

- Source: QCVN-07:2010/BXD 
 
The capacity of the STP is 30,000 m3/d and biological treatment without sludge drying bed is 
selected as the treatment method. Therefore, the buffer zone is set at 30 m. 
 
The STP would be located in an area to be developed. A large golf course would be located on 
the north side of the STP. There is enough space around the STP to accommodate a 30 m buffer 
zone. 
 

2) Selection of Sewage Treatment Process 
The selection of an appropriate sewage treatment process takes the following factors into 
account: 

- required removal efficiency 

- required facilities and  their land use area 

- ease of operation and maintenance 

- construction and O&M costs 
 
The selection of the sewage treatment process is carried out in two stages. The preliminary 
study would look at the various processes that are commonly used. Then some selected 
processes are compared in detail to arrive at the process of choice. 
 

2-1) Preliminary study 

a) Screening of sewage treatment method 
Treatment methods used and proposed in Viet Nam are listed in Table 3-2-4-5. All STPs use 
biological treatment.  
 



 
 
 
  
                                        FINAL REPORT 
 

3-39 

 

The types of sewage treatment methods adopted in Vietnam are: 

- aerated lagoon 

- oxidation ditch 

- conventional activated sludge (including anaerobic-anoxic-oxic process) 

- Sequencing batch reactor 
 

Table 3-2-4-5  Existing and Planned STP in Viet Nam 

No. STP Name Location Treatment Methods Capacity 
(m3/day) Donor Conditions

1 Truc Bach STP Hanoi Anaerobic-anoxic-oxic 
Activated Sludge  3,000 m3/day JBIC Operation 

2 Kim Lien STP Hanoi Anaerobic-anoxic-oxic 
Activated Sludge  3,700 m3/day JBIC Operation 

3 Van Tri STP Hanoi Conventional Activated 
Sludge 50,000 m3/day GOV Operation 

4 Ha Long STP  Ha Long 
City Sequencing Batch Reactor 3,500 m3/day WB Operation 

5 Hoa Lac Hi-Tech 
Industrial Zone STP

Ha Tay 
province 

Conventional Activated 
Sludge 6,500 m3/day GOV Finished 

Construction

6 Vinh Yen Town 
STP 

Vinh Phuc 
Province 

Conventional Activated 
Sludge 5,000 m3/day JBIC Construction 

Tender 

7 Lien Chieu STP Da Nang 
City 

Conventional Activated 
Sludge 62,900 m3/day METI 

(Japan) 
Before detailed 

design 

8 Binh Hung STP Ho Chi 
Minh City 

Conventional Activated 
Sludge 141,000 m3/day JBIC Operation 

9 Thu Dau Mot STP Binh Duong 
Province Sequencing Batch Reactor 17,650 m3/day JBIC Under 

Construction 

10 Bay Mau STP Hanoi Conventional Activated 
Sludge 13,300 m3/day JBIC Under 

Construction

11 Vinh Niem STP Hai Phong 
Province 

Conventional Activated 
Sludge 36,000 m3/day JBIC Under 

Construction

12 North Thang Long 
STP Hanoi Conventional Activated 

Sludge 42,000 m3/day JBIC Operation 

13 Thuy An STP Hue City Conventional Activated 
Sludge 20,000 m3/day JBIC 

Before 
detailed 
design 

 
In addition to the above treatment methods, the upflow anaerobic sludge blanket (UASB) 
process is often used in other tropical countries. These five treatment processes are evaluated. 
 
b) Required Removal Efficiency 
The required removal efficiency is calculated based on the designed influent quality and the 
required effluent quality. The required removal efficiency is presented in Table 3-2-4-6. 

 

Table 3-2-4-6  Calculation of Required Removal Efficiency 

  Influent 
Quality 

Including 
recycle flow 

Design Influent 
Quality 

Effluent 
Standard*2 

Required Removal 
Efficiency 

BOD 230  mg/l 282  mg/l 290 mg/l 25  mg/l 91.4%
SS 260  mg/l 308  mg/l 310 mg/l 50  mg/l 83.9%
T-N*1 45  mg/l 56  mg/l 60 mg/l 15  mg/l 75.0%



 
 
 
  
                                        FINAL REPORT 
 

3-40 

 

T-P 7.0 mg/l 8.1 mg/l 9 mg/l 0.5 mg/l 94.4%
- *1: T-N of Effluent Standard means nitrate-nitrogen (NO3--N) 
- *2: Source: QCVN14-2008 / BTNMT and TCVN7222:2002 
 
c) Preliminary Study 
Based on the evaluation, two treatment methods are rejected for the following reasons.  

- Aerated lagoon: The removal efficiencies for BOD5 and SS are 60 to 70% by this 
method. This performance does not satisfy the required removal efficiency. 
The STP site would need to be two or three times larger than that of other 
treatment methods. 

- UASB: Effluent BOD after treatment (limit value: 50mg/l) does not meet the design 
effluent quality, and the effluent is anoxic. Therefore, trickling filter 
treatment or aeration treatment is necessary if UASB is adopted. Compared 
to other treatment methods, a larger area would be required and O&M 
becomes more complicated. 

 
Conventional activated sludge (CAS) and oxidation ditch (OD), and sequencing batch reactor 
(SBR) processes are compared in detail. 
 
2)-2 Comparison 
The results of the comparison of CAS, OD and SBR methods are shown in Table 3-2-4-7. 

 



 

 

 

                          F
IN

A
L R

E
PO

RT 

3
-4
1
 

Table 3-2-4-7  Comparison of Sewage Treatment Methods (1/3) 

Note: P.S.T.: Primary Sedimentation Tank,  R.T. : Reactor Tank,  F.S.T.: Final Sedimentation Tank,  E.T. : Equalization Tank 

 
 
 
 
 
 

Treatment Process Conventional Activated Sludge (CAS) Oxidation Ditch (OD) Sequencing Batch Reactor (SBR) 

Process Diagram R.T. F.S.T.

Sludge Treatment Facility

P.S.T. R.T. F.S.T.

Sludge Treatment Facility

R.T.（Inflow, Aeration,
Settling and Outlet)

Sludge Treatment Facility

E.T.

Description  Relatively short retention time in the reactor  (8 
hrs), i.e.  high load operation is conducted. 
Pollution load is reduced at the primary clarifier. 
Sludge is withdrawn in primary and final 
clarifiers, and separately treated. The extraction of 
the sludge also removes some of the nitrogen. 
More nitrogen can be removed by conducting a 
multi-stage process with step feed. The multi stage 
nitrification denitrification process with step feed 
is proposed for this project. 

Relatively long retention time in the reactor at (24 to 
36 hrs),  i.e. low loading rate, able to keep 
treatment process stable even with changing flow 
and loading rate. Primary clarifier to reduce 
pollution load is not required. A fine screen to 
prevent the production of scum should be installed. 
Sludge is withdrawn in the final clarifier and treated. 
This process can remove nitrogen, but it is hard to 
achieve more than 75%  removal. 

This is a fill and draw type  system involving a 
single complete-mix reactor in which all steps of 
the activated sludge process occur. Operation of 
this process can be affected by flow fluctuations. 
To minimize the effect of changing flow on the 
operation, an equalization tank is necessary. There 
is no primary clarifier. A fine screen is necessary to 
prevent  scum production in the front of reactor. 
Sludge is  withdrawn  and treated.  
This process can remove nitrogen and phosphorus, 
but it is hard to achieve more than 75% nitrogen 
removal.  

BOD Removal 90 – 95% ○ 90 – 95% ○ 90 – 95% ○ 

T-N Removal About 75% ○ About 70% △ About 70% △ 



 

 

 

                          F
IN

A
L R

E
PO

RT 

3
-4
2
 

Table 3-2-4-7  Comparison of Sewage Treatment Methods (2/3) 

Treatment Process Conventional Activated Sludge (CAS) Oxidation Ditch (OD) Sequencing Batch Reactor (SBR) 
Relatively stable because of primary clarifier Stable because of long hydraulic retention time 

(24 hrs) 
Relatively stable when a equalization tank is set Operation at Flow 

Fluctuation 

△ ○ △ 

Required site area = 3.55 ha 

 

 

Required site area = 5.52 ha 

 

 

Required site area = 4.20 ha 

 

Required Site Area 

◎ △ ○ 

100% of removed amount of SS is converted to 
sludge as dry solid base.  
Water content of dewatered sludge is low. 
Sludge production is 100%. 

75% of removed amount of SS is converted to 
sludge as dry solid base.  
Water content of dewatered sludge is high. 
Sludge production is 100%. 

90% of removed amount of SS is converted to 
sludge as dry solid base.  
Water content of dewatered sludge is high. 
Sludge production is 123%. 

Sludge Production 
 

○ ○ △ 

 
 
 



 

 

 

                          F
IN

A
L R

E
PO

RT 

3
-4
3
 

Table 3-2-4-7  Comparison of Sewage Treatment Methods (3/3) 

Treatment Process Conventional Activated Sludge (CAS) Oxidation Ditch (OD) Sequencing Batch Reactor (SBR) 
Slight  odor (methyl mercaptan) is detected in the 
reactor. The concentration is not high enough to 
require the installation of odor control equipment. 

Slight odor (methyl mercaptan) is detected in the 
reactor. The concentration is not high enough to 
require the installation of odor control equipment.

Slight odor (methyl mercaptan) is detected in the 
reactor. The concentration is not high enough to 
require the installation of odor control equipment.  

Impact (Odor) on the 
Environment  

○ ○ ○ 

Operation is relatively difficult due to many 
operational factors and requires more manpower.  

Operation is relatively easy because of fewer 
operational factors and requires less manpower. 
[...]
Meetings on the local economies with PCs Done 19 Poor, 
indigenous or 
ethnic people 

Socioeconomic 
survey Initial baseline survey of ARP preparation ARP 

20 Misdistribution 
of benefits and 
damages 

Socioeconomic 
survey 

Consultation with labor-related authorities Done 

C 

25 Infectious 
diseases such 
as HIV/AIDS 

Sanitation Consultation with associated authorities (Department of 
Health) and related organization (Women’s Union) 

Done 

 

2)  Prediction and evaluation of the impacts by the project 

Prediction and evaluation of the impacts which may be caused by the project should be 

conducted for all items evaluated as A, B or C in 3.3.6 Scoping. 

  

Each item should be re-evaluated as the survey proceeds and the scoping should be updated 

accordingly. Subsequently, items with A and B after the update shall be evaluated in terms of 

the scale. For the evaluation, aspects such as population, areas and periods should be expressed 

quantitatively as far as possible. 

 



 
 
 

FINAL REPORT 

 

3-93 

3) Consideration on the Environment Management Plan (EMP) and the monitoring plan 

When environment impacts are unavoidable, the EMP to mitigate the extent of impacts and the 

monitoring plan should be prepared in consultation with the authorities concerned. The EMP 

and the monitoring plan should consider implementation requirements such as frequency, 

institutional aspects, necessary reinforcement of the organization and budgets. 

 

4)  Stakeholder consultation 

The results of the Environmental and Social Consideration Study mentioned above shall be 

presented at stakeholder consultation meetings and the stakeholders’ opinions shall be 

recorded.  

 

3.3.11    Stakeholder consultation 

 

The survey is categorized as type-A according to JICA’s environmental and social 

consideration guidelines. Thus, a stakeholder consultation for the draft scoping was conducted. 

In addition, a second consultation was also held at the stage of the draft final report. The 

outline of the meetings is shown in Table 3-3-11-1. 

 

Table 3-3-11-1    The Outline of Stakeholder Consultations 

 The first The second (scheduled) 

Purpose Consultation on the scoping draft 
Consultation on the survey result / 

EIA contents and methods 

Date 16/12/2011 21/6/2013 

Venue 
Phu Quoc District PC, Kien Giang 

province 

Phu Quoc Island, Kien Giang 

province 

Theme 
- Project outline 

- Scoping draft 

- Project outline 

- Survey results 

Stakeholder  Table3-3-11-2 Table3-3-11-3 

 

(1) The First Stakeholder Consultation 

At the first stakeholder consultation, an outline of the project and the scoping draft was 

presented by KGPPC. Subsequently, consultation with the attendees was held. Discussions 

focused on the potential impacts of the reservoir on the national park and downstream areas of 

the river as well as the location of STP. Accordingly, it was explained that; i) the reservoir 

would be located outside the national park, ii) the reservoir would have no negative impact on 

downstream areas, and iii) the location of the STP was decided according to the Master Plan 

and after detailed consideration and consultation. 

 

In addition, anonymous opinions from attendees were collected in order to hear people who 

may have difficulty to give opinions at the meeting. The opinions are similar to ones given in 

the meeting and these are summarized by the JICA Survey Team in the minutes of meeting 



 
 
 

FINAL REPORT 

 

3-94 

(attached as Annex-5). 

 

Table 3-3-11-2    The 1
st
 Stakeholder Consultation Attendees 

Affiliation No. 

District PC 3 

Inhabitants 3 

Central Government South-western 

Steering Board 

1 

Construction Department 1 

KIWACO 3 

KGPPC 4 

DONRE 5 

DARD 1 

Phu Quoc National Park 1 

Phu Quoc Military Service 1 

Associated organization 2 

NGO (PQ women’s Association) 1 

Mass media (television / radio station) 2 

Construction consultant 3 

Kobelco Eco-Solutions Vietnam 3 

JICA Survey Team 10 

Total 44 

 

(2) The Second Stakeholder Consultation 

At the first stakeholder consultation, an outline of the project and the scoping draft was 

presented by KGPPC. Subsequently, consultation with the attendees was held. Discussions 

focused on the potential impacts of the reservoir on the Cua Can River, concerns about 

sedimentation in the reservoir and the location of STP. Accordingly, it was explained that; i) 

the intake amount is limited and water is only withdrawn in the wet season, ii) the problem of 

sedimentation is not likely to occur in this type of reservoir, iii) the location of the STP was 

decided according to the Master Plan and after detailed consideration and consultation. 

Otherwise, there were many supportive opinions and no significant adverse attitudes. 

 

In addition, anonymous opinions from attendees were collected in order to hear people who 

may have difficulty to give opinions at the meeting. The opinions are; i) concerns about the 

amount of water taken from the river, ii) resettlement and iii) STP service area planning. They 

are summarized by the JICA Survey Team in the minutes of meeting (attached as Annex-5). 

 

Table 3-3-11-3    The 2
nd

 Stakeholder Consultation Attendees 

Affiliation No. 

District PC 3 

Inhabitants 3 

KIWACO 3 

Phu Quoc National Park 1 

NGO (PQ women’s Association) 1 

Mass media (television / radio station) 2 

PQ Urban Management Department 1 

PQ Resource & Environment Department 1 



 
 
 

FINAL REPORT 

 

3-95 

Affiliation No. 

PQ Management Board 1 

PQ Economics Department 1 

PQ Protection Forest Management Unit 1 

PQ Land Fund Development Center 1 

PQ Finance & Planning Department 1 

Kobe city 1 

Kobelco Eco-Solutions Vietnam 5 

JICA Survey Team 5 

Total 31 

 



 

  

 
 
 
 

CHAPTER 4 PRELIMINARY  
DESIGN OF WATER 

INFRASTRUCTURE FACILITIES 



 
 
 

FINAL REPORT 

 4-1

CHAPTER 4  PRELIMINARY DESIGN OF WATER 
INFRASTRUCTURE FACILITIES 

 
4.1  Water Supply System 
 
4.1.1  Cua Can Impounding Reservoir 
(1)  Reservoir Embankment Design 
The planned impounding reservoir is designed to be surrounded by the embankment with a top 
elevation of +14.0 m. The excavated material from the site is used for the embankment. 
 
The top of the embankment is 5 m in width and sealed with asphalt pavement over a 20cm 
gravel layer. The slope of the embankment is reinforced with an 18 cm concrete slab over a 10 
cm gravel layer. 
 
Figure 4-1-1-1 illustrates the layout of the impounding reservoir. 
 

 
Figure 4-1-1-1 Layout of Cua Can Impounding Reservoir 

 
(2) Regulating Weir and Intake Facilities 
A river intake is designed to pump water into the impounding reservoir for both phase 1 and 
phase 2. Figure 4-1-1-2 shows the arrangement of the intake facilities and the weir for 
regulating river flow. The arrangement of pumping facilities for each phase is shown in Table 

WTP 



 
 
 

FINAL REPORT 

 4-2

4-1-1-1. 
 

 
Figure 4-1-1-2 Plan of River Flow Regulating Weir and River Water Intake Facilities 

 
Table 4-1-1-1 Pumping Facilities to Lift River Water into Cua Can Reservoir 

No Items value 

1 Pump type PL 7065/735 LL 3300 LT NL 3300 LT 

2 Number of pump 3 2 1 

3 Total head 8 8 8 

4 Static water head 7 7 7 

5 Design flow (l/s) 1375 340 165 

6 Efficiency (%) 79.5 77.8 78.6 

7 Blade code 640 801 821 

8 Rated power (Kw) 140 37 27 

9 Shaft power (Kw) 136.9 37 21 

10 Power input (Kw) 147.1 35 18 

11 Rated speed (round/minute) 980 725 725 

12 Rated voltage (3 phases) 380 380 380 

Phase 1 Arrangement:1 pump of PL 7065/735 + 2 pump of  LL 3300 LT + 1 pump of NL 3300 LT and 1 pump of 
PL 7065/735 for reservation 
Phase 2 Arrangement: 3 pump of PL 7065/735 + 2 pump of  LL 3300 LT + 1 pump of NL 3300 LT and 1 pump of 
PL 7065/735 for reservation 



 
 
 

FINAL REPORT 

 4-3

4.1.2 Raw Water Intake and Raw Water Transmission Facilities 
(1) Raw Water Intake Facilities 
Raw water intake to the water treatment plant will need pumping facilities for both Phase 1 
and Phase 2. 
 
The raw water intake is located between the river intake facilities into the reservoir and the 
water treatment plant as previously shown in Figure 4-1-1-1. The facilities are located in close 
proximity to each other to make operation and maintenance more convenient. Table 4-1-2-1 
outlines the raw water pumping facilities. 
 

Table 4-1-2-1 Outline of Raw Water Pumping Facilities 
Intake Structure Intake gate width：9.0 m 

Coarse and fine screens equipped at low and high elevations 
Raw Water Intake Pumps Phase 1：submersible motor pumps 

10,500 m3/day x 16.5 m x 37 kW x 3 units（1 Stand-by） 
Phase 2: submersible motor pumps 
21,000 m3/day x 16.5 m x 75 kW x 2 units  

 
(2) Raw Water Transmission Pipe 
Raw water transmission pipe with DN 700 mm of HDPE and approximately 250 m in length 
will be installed from the raw water pumping station to the water treatment plant. 
 
4.1.3 Facilities in Water Treatment Plant 
(1) Planned site and ground elevation of new WTP 
The planned site for the new WTP is located adjacent to the new Cua Can reservoir as 
previously shown in Figure 4-1-1-1.  
 
The planned ground elevation at the WTP will be +11.80 m. This elevation is higher than the 
flood level at 200-year probability. 
 
(2) WTP layout 
The WTP layout is shown in Figure 4-1-3-1. 
 



   
FIN

AL REPO
RT  

 
4
-4

 

 
Figure 4-1-3-1  W

T
P L

ayout 
  



   
FIN

AL REPO
RT  

 
4
-5

(3) 
H

ydraulic profile of W
T

P 
The hydraulic profile is show

n in Figure 4-1-3-2. 

 

 

Figure 4-1-3-2  H
ydraulic Profile of W

T
P 



 
 
 

FINAL REPORT 

 4-6

(4)  Facilities of WTP 
Table 4-1-3-1 provides an outline description of the WTP facility. 
 

Table 4-1-3-1  Outline Description of the Treatment Facility 
Component/Facility 

Name Phase 1 - Provision Remarks 

Raw water flow 
meter & control 
valve 

- Electromagnetic flow meter 
- Motor driven toothed vane type 

butterfly valve 
- 

Bio contact filter - 

The land for the bio contact filters will be 
reserved within the WTP site for the future. 
- Up flow type, RC, 8 filters 
- Filtration rate: 347 m/day 
- Dimensions per filter: 

W 4.0 m x L 4.5 m D 5.0 m 

Rapid mixing well 

- Hydraulic type (waterfall) mixing 
- Reinforced concrete construction 

(RC), 1 well, 
- Dimensions: 
W 2.5 m x L 4.9 m D 4.5 m 

Pre-alkali, pre-chlorine and coagulant will be 
dosed in the well. 
Phase 2: newly constructed 

Flocculation basin 

- Hydraulic type (up-and-down baffle 
wall) 

- RC, 4 basins 
- Retention time: 20.5 min. 
- Dimensions per basin: 
1st & 2nd compartments 
W 0.8 m x L 4.5 m 

3rd & 4th compartments 
W 1.0 m x L 4.5 m 

5th & 6th compartments 
W 1.4 m x L 4.5 m 

Phase 2: newly constructed 

Sedimentation basin 

- Horizontal flow type 
- RC, 4 basins 
- Overflow rate: 25 mm/min. 
- Mean velocity: 0.25 m/min. 
- Desludging: Submerged sludge 

collector 
- Dimensions per basin: 

W 4.8 m x L 30.4 m D 3.0 m 

Phase 2: newly constructed 

Rapid sand filter 

- Gravity type 
- RC, 4 filters and 1 equipment unit 
- Filtration rate: 149 m/day 
- Dimensions per filter: 

W 4.0 m x L 8.8 m D 5.0 m 

Phase 2: newly constructed 

Treated water 
reservoir 

- RC, 2 reservoirs 
- Retention time: 1.5 hours of treatment 

capacity of 21,000 m3/day 
- Dimensions per reservoir: 

W 11.0 m x L 14.7 m D 4.0 m 

Phase 2: newly constructed 

Treated water 
transmission pump 

- Horizontal shaft double suction volute 
pump 
7.0 m3/min x 53 m x 90 kW x 3 nos. 

Phase 2: newly installed 

Sludge drying bed - Total effective area: 1,400 m2, 4 beds 
- Depth of bed: 1.0 m Phase 2: newly constructed 

Wastewater basin 
- RC, 2 basins 
- Dimensions per basin: 

W 8.0 m x L 18.0 m D 2.0 m 

Wastewater will be returned to the rapid 
mixing well by the returning pumps. 
Sludge will be transferred to the sludge 
drying bed by submersible sand pumps. 
 
Phase 2: newly constructed 



 
 
 

FINAL REPORT 

 4-7

Administration 
building 

- One story 
- Total area: 500 m2 
- Dimension: 

W 25.0 m x L 20.0 m 

- 

Chemical building 

- One story 
- Total area: 720 m2 
- Dimension: 

W 36.0 m x L 20.0 m 
- Soda ash solution tank with agitator: 5 

m3 x 2 nos. 
- PAC solution tank with agitator: 5 m3 

x 2 nos. 
- Calcium hypochlorite solution tank 

with agitator: 5 m3 x 2 nos. 
- Soda ash dosing pump: 2 nos. 
- PAC dosing pump: 2 nos. 
- Calcium hypochlorite dosing pump: 2 

nos. 

Phase 2: 
3 solution tanks and 2 dosing pumps each for 
soda ash, PAC and Calcium hypochlorite will 
be provided. 
 

 
4.1.4 Water Transmission and Distribution Facilities 
(1) Transmission and Distribution 
In general, there are two distribution methods; one is the direct pumping method from the WTP, 
and the other is the gravity supply method from a distribution reservoir. The gravity 
distribution method requires distribution reservoirs which should be strategically located to 
supply water to customers by gravity. The water transmission from WTP to the distribution 
reservoirs is usually made by pumping. 
 
In Vietnam the direct pumping method is widely used probably due to its topographical 
condition. The use of distribution reservoirs provides advantages by making it easier to cope 
with the fluctuation of customers’ water use patterns and distribution can be continued for a 
certain period of time during power outage. However, both the direct pumping and the gravity 
system with reservoirs are compared comprehensively including the total cost comparison of 
the initial investment cost and O&M cost. 
 
For the gravity supply alternative, the site for a distribution reservoir is subject to the 
following restrictions considering the local conditions of Phu Quoc Island and the national 
design criteria. 

 The distribution reservoir should be outside of National Park. 
 The distribution reservoir should be strategically located to supply both the planned new 

service area and the existing service area of the Duong Dong water supply system. 
 Water pressures in transmission and distribution pipes are in principle controlled within 

the Vietnamese design criteria of 10 to 60 m. The planned reservoir site should be no 
higher than 60 m since the lowest elevation along the western coast in the service area is 
nearly +0 m. 
 
 



 
 
 

FINAL REPORT 

 4-8

(2) Selection of Pipe Material 
HDPE, PVC and DCIP are available in Vietnam and have been already used in many water 
supply projects in Vietnam. Recently HDPE is generally preferred in many waterworks. This is 
because a wide range of diameters up to 630 mm is available domestically; it is easy to install; 
and its material cost is generally cheaper than that of DCIP.  
 
Considering the recent practice HDPE and DCIP are preferred. Further comparison according 
to Table 4-1-4-1 was made to select HDPE for this Project. 
 

Table 4-1-4-1  Comparison of HDPE and DCIP 

φ125 107,580 ( ¥398 )
φ140 135,300 ( ¥501 ) 690,000 (¥ 2,556 ) (φ150 mm)
φ160 178,090 ( ¥660 )
φ180 222,200 ( ¥823 )
φ200 275,330 ( ¥1,020 ) 922,000 (¥ 3,415 ) (φ200 mm)
φ225 346,060 ( ¥1,282 )
φ250 425,370 ( ¥1,575 ) 1,154,000 (¥ 4,274 ) (φ250 mm)
φ280 531,100 ( ¥1,967 )
φ315 675,290 ( ¥2,501 ) 1,663,000 (¥ 6,159 ) (φ300 mm)
φ355 855,250 ( ¥3,168 ) 1,927,000 (¥ 7,137 ) (φ350 mm)
φ400 1,084,820 ( ¥4,018 ) 2,850,000 (¥ 10,556 ) (φ400 mm)
φ450 1,371,590 ( ¥5,080 ) 3,072,000 (¥ 11,378 ) (φ450 mm)
φ500 1,692,000 ( ¥6,267 ) 4,007,000 (¥ 14,841 ) (φ500 mm)
φ560 2,348,390 ( ¥8,698 )
φ630 2,976,490 ( ¥11,024 ) 5,257,000 (¥ 19,470 ) (φ600 mm)

DCIP (Ductile Cast Iron Pipe)

・High in intensity and high durability

・Relatively heavy weight

・Widely used and long time experiences in water
supply

・High seismic adequacy and flexible to uneven
settlement

・Large diameters are available in market

・Electric fusion bonding for joints provides high water-
tightness.

Material
Item　　　　　。

HDPE (High Density Polyethylene Pipe)

・Pipe thickness is larger than that of VP because pipe
resin is less rigid.